
 

 

 

 

TECHNOLOGY / OPPORTUNITY FEASIBILITY REPORT   

FINAL 

 
ADDITIONAL SCOPE OF WORK FOR THE ACTIVITY: 
CONDUCT A FEASIBILITY STUDY FOR A REGIONAL 
WASTEWATER WORKS FOR THE ILEMBE DISTRICT 

MUNICIPALITY 

_____________________________________________________ 
 
 

Contract No.:  VILP/I/017 
 

Date: 22 April 2020 
 

Version 0.1  

Prepared By: 

Royal HaskoningDHV Daniël Meyer 

 Roy Gent 

 Cindy Wells PrEng PMP 

  

 



Page 2 of 98 
VILP/I/017_MD3168_Vuthela Technology / Opportunity Feasibility Report 

CONTENTS 

TABLE OF TABLES ----------------------------------------------------------------------------------- 5 

1 INTRODUCTION ------------------------------------------------------------------------------------ 8 
[...]
• Process is susceptible to the presence of chemical scavengers that may lead to higher reagent 

consumption and therefore higher operating cost; 

• The process is reagent and power intensive, raising the overall operating cost; 



Page 35 of 98 
VILP/I/017_MD3168_Vuthela Technology / Opportunity Feasibility Report 

• Specialised equipment for the generation of ozone is capital intensive; 

• High competency is required of operational staff in order to operate the process to achieve 

optimum treatment conditions.  

 

Associated risks with the technology option: 

• Treatment plant operators will need to be skilled to maintain optimum process conditions and 
regular intervention will be required; 

• Additional reagents onsite pose an additional health risk and operations will have to be trained 
accordingly; 

• Care must be taken not to have residual hydrogen peroxide in the reactor product. 

 

High level permitting considerations: 

• The addition of reagents and ozone generating equipment should be considered in terms of the 

correct handling, storage and use according to the regulations applicable.  

7.2.1.2 Ozone and Ultraviolet Light AOP Process 

Ozone and ultraviolet light based AOP is up to 70% efficient in COD reduction, with the following 

equation describing the generation of hydroxyl radicals (-OH): 

O3 + UV → OH-
 

The ozone reacts/activated with the UV light to produce hydrogen peroxide which in turn reacts with the 

excess ozone to form the hydroxyl radicals. It should be noted that double the amount of ozone will be 

required to produce the same amount of hydroxyl radicals in comparison to the ozone and hydrogen 

peroxide process. The ozone is produced utilising LOX (liquified oxygen) as the feedstock to ozone 

generating units. The LOX is typically stored in large gas cylinders (up to 15 tons). These need to be 

stored in a secure access-controlled environment. The typical dosing rates for ozone are 4 - 10 g of 

ozone per g COD destroyed. These values are guidelines and should be adjusted to the site-specific 

conditions. Retention times for the reaction could vary from 5 to 30 minutes.  

This process may require an additional unit prior to dosing of the reagent into the reactor. This unit 

would house the ultraviolet unit and allow for the reaction required to generate the hydroxyl radicals to 

take place. The UV lamps can however be installed directly in the reactor. Such a process would require 

the wastewater to be low in turbidity and other fouling agents, to ensure the ultraviolet lamps continue 

to perform effectively over time.  

A general process flow diagram for such a system is shown in Figure 8: Typical Advance Oxidation 

process based on ozone and hydrogen peroxide as reagents Figure 9.  

The indicative size of technology for comparative purposes, utilising the basis of design, is described 

below in Table 14. 

Table 14: Typical design values for a 10 MLD plant based on the ozone and ultraviolet light process.  



Page 36 of 98 
VILP/I/017_MD3168_Vuthela Technology / Opportunity Feasibility Report 

Parameters Units Value Notes 

Oxidation 

reactor size 
 m3 210   Retention time of 30 min 

Typical 

footprint of 

main civil units 

 m2 +/- 200 
Inclusive of supporting infrastructure such as 

required chemical storage and reagent makeup 

Power 

Consumption  
kWh/d >1800 

Limited to main process units including power used 

for reaction or reagent generation 

Chemical 

Consumption 
R/d 2 000 Reagent consumption 

Capital cost R mil 15 - 22 
Limited to cost of Civil structures and Mechanical 

equipment 

 

Figure 9: Typical Advance Oxidation process based on Ozone and Ultra Violet Light as reagents 

The advantages and disadvantages of this technology are listed below. 

Advantages: 

• The reactions occur quickly, and efficiently reduce the COD in the effluent with minimum 

retention times required;  

• The process has a relatively small footprint;  

• Should the process be operated efficiently, no new contaminants (oxidation products) will be 

present in the product water; 



Page 37 of 98 
VILP/I/017_MD3168_Vuthela Technology / Opportunity Feasibility Report 

• The process also functions as a disinfection step and should ozone be considered as a final 

disinfection step then there may be the added benefit of not having to duplicate certain process 

units; 

• No waste stream is generated in this process. 

Disadvantages: 

• The process is susceptible to the presence of chemical scavengers that may lead to higher 

reagent consumption and therefore operating cost; 

• The process is reagent and power intensive raising the overall operating cost; 

• Specialised equipment for the generation of ozone is capital intensive; 

• Ultraviolet light generation introduces an additional source of intensive power use; 

• UV lights are prone to fouling and require regular maintenance; 

• High competency is required of operational staff in order to operate the process to achieve 

optimum treatment conditions.  

 

Associated risks with the technology option: 

• Treatment plant operators will need to be skilled to maintain optimum process conditions and 
regular intervention will be required; 

• Additional reagents onsite pose an additional health risk and operations will have to be trained 
in accordingly; 

 

High level permitting considerations: 

• The addition of additional ozone generating equipment should be considered in terms of the 

correct handling, storage and use according to the regulations applicable.  

 

7.2.1.3 Hydrogen Peroxide and Ultraviolet Light AOP Process 

Hydrogen Peroxide and ultra violet light based AOP is up to 70% efficient in COD reduction with the 

following equation being responsible for the generation of hydroxyl radicals (-OH): 

H2O2 + UV → 2OH-  

Hydrogen peroxide reacts with the UV light (homolytic bond cleavage) to form the hydroxyl radicals. It 

should be noted that hydrogen peroxide has poor UV absorption characteristics –  as such, a more 

intensive UV source needs to be applied than with the ozone and UV AOP process, and excess 

peroxide dosing is necessary to achieve the desired hydroxyl formation. The UV lamps would be 

installed directly in the reactor which also impacts the ease of maintenance. Such a process would 

require the waste water to be treated to be low in turbidity and other fouling agents to ensure that the 

ultraviolet lamps do not get fouled over time and as such diminish their performance. The typical dosing 

rates for ozone and hydrogen peroxide is extremely dependant on the waste water treated and may 



Page 38 of 98 
VILP/I/017_MD3168_Vuthela Technology / Opportunity Feasibility Report 

exceed 15 g of hydrogen peroxide per g COD destroyed. These values are guidelines and should be 

adjusted to the site-specific conditions. Retention times for the reaction could vary from 5 to 30 minutes.  

This process is not often employed for drinking water treatment as it results in high concentrations of 

hydrogen peroxide remaining in the treated water. This may not be a concern if the water is used in a 

non-potable reclamation scheme depending on the process units to follow this step. 

A general process flow diagram for such a system is shown in Figure 8: Typical Advance Oxidation 

process based on ozone and hydrogen peroxide as reagentsFigure 10.  

The indicative size of technology for comparative purposes, utilising the basis of design, is described 

below in Table 15. 

Table 15: Typical design values for a 10 MLD plant based on the hydrogen peroxide and ultraviolet 
light process.  

Parameters Units Value Notes 

Oxidation reactor size  m3 210   Retention time of 30 min 

Typical footprint of main 

civil units 
 m2 +/- 120 

Inclusive of supporting infrastructure such as 

required chemical storage and reagent 

makeup 

Power Consumption  kWh/d   
Limited to main process units including power 

used for reaction or reagent generation 

Chemical Consumption R/d 6 - 8 000 Reagent consumption 

Capital cost R mil 12 - 17 
Limited to cost of Civil structures and 

Mechanical equipment 



Page 39 of 98 
VILP/I/017_MD3168_Vuthela Technology / Opportunity Feasibility Report 

 

Figure 10: Typical Advanced Oxidation process based on hydrogen peroxide and ultraviolet light as 

reagents. 

The advantages and disadvantages of this technology are listed below. 

Advantages: 

• The reactions occur quickly, and efficiently reduce the COD in the effluent with minimum 

retention times required;  

• The process has a small footprint;  

• Hydrogen Peroxide is a relate inexpensive reagent and depending on the usage requirement 

for the specific process it may have significant impact on OPEX; 

• No waste stream is generated in this process. 

Disadvantages: 

• Process is susceptible to the presence of chemical scavengers that may lead to higher reagent 

consumption and as such operating cost; 

• The process is will require additional UV input to compensate for hydrogen peroxides low 

absorption rate; 

• Residual hydrogen peroxide in the treated water may not be desirable depending on the 

ultimate use; 

• Ultraviolet light generation introduces an additional source intensive power use; 

• UV lights are prone to fouling and will require regular maintenance; 



Page 40 of 98 
VILP/I/017_MD3168_Vuthela Technology / Opportunity Feasibility Report 

• High quality of operational staff will be required in order to operate the process to achieve 

optimum treatment conditions.  

 

Associated risks with the technology option: 

• Treatment plant operators will need to be skilled to maintain optimum process conditions and 
regular intervention will be required; 

• Additional reagents onsite pose an additional health risk and operations will have to be trained 
in accordingly; 

 

High level permitting considerations: 

• The addition of additional ozone generating equipment should be considered in terms of the 

correct handling, storage and use according to the regulations applicable.  

 

7.2.2 Membrane / Media Filtration Technology  

Filtration forms a vital part of water treatment to potable or other reclaimed water qualities. There are 

numerous filtration technologies available, with each one addressing a specific need within a treatment 

train. Filtration is employed to address some of the following needs within a process train: 

• Removal of excess suspended solids / colloidal particles; 

• Lowering of turbidity; 

• Absorption of constituents and organic material left over from other processes; 

• Removal of viruses; 

• Removal of bacteria; 

• Lowering of TDS; 

• Near-complete desalination; 

• Protection for downstream process units. 

Filtration processes are generally split into two categories: media filtration and membrane filtration. The 

first is employed mainly for suspended solids removal or absorption of constituents through the use of 

different types of media such as sand or activated carbon. The latter is employed for the removal of 

viruses, bacteria and lowering of TDS where required. For this study, the following filtration processes 

were considered: 

• Rapid Gravity Sand Filtration; 

• Pressurised Sand Filtration; 

• Granular Activated Carbon Filtration; 

• Ultrafiltration; 



Page 41 of 98 
VILP/I/017_MD3168_Vuthela Technology / Opportunity Feasibility Report 

• Nanofiltration; 

• Reverse Osmosis. 

These technologies have been evaluated as they would typically be employed to achieve reuse water 

quality as part of a reclamation scheme following the plant design laid out in section 6.2. 

7.2.2.1 Rapid Gravity Sand Filtration 

The technology is a tried and tested process for the removal of suspended solids and would typically 

be installed after a final clarification process of a WWTW, at the start of the reclamation process. This 

would ensure that, should there be carry-over from the final clarification step, most of these suspended 

solids would be removed and not impede the downstream processes.  

The filters typically consist of a concrete structure housing a drainage collection system and filled with 

coarse sand. The wastewater (treated effluent) is fed to the top of the structure where it then gravitates 

through the media to the collection system. These filters require backwashing typically once or twice a 

day, but otherwise very little interference is required in general operations. The wash water from the 

backwash operation is typically returned to the head of works of the WWTW. 

These filters may be used in conjunction with a flocculant (Alum) dosed prior to the filter feed to enhance 

the capture of smaller particles but this is generally assessed on a case by case basis. Provision should 

be made to supply adequate wash water for the backwash cycles (product water from the filter is used 

for this purpose).  

Figure 11 shows the typical illustration of the main elements of a rapid gravity sand filter.  

Indicative size of technology for comparative purposes utilising the basis of design as is set out above 

is described below in Table 15Table 16. 

Table 16: Typical design values for a 10 MLD Rapid Gravity Sand Filter process.  

Parameters Units Value Notes 

  Filter structure footprint  m2 210   Typically, 3 to 4 units for a 10 MLD flow 

Loading rate m/h 5.5  Hydraulic rate typical for final effluent 

Backwash Duration  2 x daily Based on 2 - 10 min per wash 

Backwash Flowrate m/h 30  

Power Consumption  kWh/d N/A 
Negligible due to limited backwash 

requirements.  

Capital cost R mil 15 
Limited to cost of civil structures and 

mechanical equipment 



Page 42 of 98 
VILP/I/017_MD3168_Vuthela Technology / Opportunity Feasibility Report 

 

Figure 11: Typical example of a Rapid Gravity Sand Filter 

The advantages and disadvantages of this technology are listed below. 

Advantages: 

• Gravity fed with little to no additional power requirements should a hydraulic gradient be 

available onsite, this would typically be accommodated for in a greenfield site. (only backwash 

pump);  

• Established process technology with robust performance;  

• The filtrate backwash is the only waste stream generated and is most commonly returned to 

the returned to the Head of Works of the WWTW. It typically does not require additional 

treatment and would only slight add to the hydraulic and solids load to the works.  

• No need for highly trained operational staff. 

Disadvantages: 

• Large footprint in comparison to pressure filtration.; 

• If not maintained correctly, short circuiting in the sand may occur and as such lead to solids 

breakthrough; 

• Civil structure may be capital intensive.   

 

Associated risks with the technology option: 



Page 43 of 98 
VILP/I/017_MD3168_Vuthela Technology / Opportunity Feasibility Report 

• Treatment plant operators will need to ensure backwashing occurs as required to avoid short 
circuiting. These durations and frequencies may have to be adjusted from time to time 
depending on the feed water quality; 

• Additional reagents onsite pose an additional health risk and operations will have to be trained 
in accordance (should a flocculant be required); 

 

High level permitting considerations: 

• Standard civil construction regulations applicable.  

7.2.2.2 Pressure Sand Filtration 

Pressure sand filtration is employed to remove suspended solids and lower turbidity and are often used 

as a protection step for filters sensitive to larger particles. The technology is widely available from a 

number of suppliers and functions according to the following principles: a pressurised feed, increased 

bed depth and higher hydraulic loading rate when compared to rapid gravity sand filtration. The process 

would typically be installed after a final clarification process of a WWTW at the start of the reclamation 

process. This would ensure that should there be carry over from the final clarification step that most of 